Barrel Barbecue Grill

Grilltunna med lock
Grilltenne med lokk

Grilli
Grilltonne mit Deckel

Art.no Model
31-1161 CS200E Ver. 20170928







Barrel Barbecue Grill

Art.no 31-1161 Model CS200E

Please read the entire instruction manual before using the product and save it for future
reference. We reserve the right for any errors in text or images and any necessary
changes made to technical data. If you have any questions regarding technical
problems please contact our Customer Services (see address details on back).

Safety

Make sure that the BBQ sits on a stable level surface during use.

Warning: The grill becomes extremely hot and must not be moved during use.

The grill may not be used indoors.

Exercise extreme caution. Never use petrol, meths or other accelerants.

Exercise extreme caution. Only use firelighters which meet the EN 1860-3 European
standard.

Warning: Keep children and pets at a safe distance away from the barbecue.

Never leave the grill unattended.

Only charcoal and charcoal briquettes may be used in the barbecue.

Use BBQ/oven mitts or grill tongs while grilling.

2 i
Do not use the barbecue in a confined and/or habitable space e.g. houses, tents,
caravans, motor homes, boats. Danger of carbon monoxide poisoning fatality.

Care and maintenance

e Always allow the BBQ to cool completely before attempting to clean it.

e Clean the grill using a lightly moistened cloth. Only use mild cleaning agents, never
solvents or corrosive chemicals. If the enamelled grill racks are extremely caked in burnt
residue you may use enamel cleaner or oven cleaner for cleaning and carefully following
the manufacturer’s instructions for proper usage.

e Make sure that the grill is completely dry before storing.

e Store the grill sheltered from the elements or in a dry area.

Disposal

This product should be disposed of in accordance with local regulations.
If you are unsure what to do, contact your local authority.

Assembly

Assemble the barbecue according to the figures below. Please follow the instructions carefully to
ensure that the proper screws are to used for assembly.



Parts list

®@ Q@ @ @ ©®

O NGO OND =

Handle

Thermometer

Lid

Air-flow vent

Handle reinforcement plates
Ash extraction door latch

Ash extraction door

Ash extraction door latch catch
Bottom section

. Side tables

. Warming rack

. Grill Rack

. Charcoal grate

. Upper leg sections
. Support brackets
. Wire shelf

CTIOMmMOOm>

. Lower wheel-mount legs
. Lower support legs

. Wheel spindle

. Wheels

. Tool for adjusting hot air vents and grates

whilst grilling
Screw M4 x 10
Screw M6 x 16
Screw M6 x 12
Screw M6 x 45
Nut M4

Nut M6

Dome nut M6
Locking nut M8
Flat washer M4
Flat washer M6



Exploded view




Lid handle, thermometer and air-vents

1.

Mount the handle (1) onto the lid (3).

Place the handle reinforcement plates (5) on
the inside of the lid and use four M6 x 10
screws (B) for screwing the handle securely
into place.

Mount the air vents (4) onto the lid’s sides by
using two M6 x 12 screws (C) and two M6
nuts (F) for securing into place.

Mount the thermometer onto the lid by

ensuring that the pin sits into its insertion

hole. Tighten the nut with moderate strength

to secure. (@)

Bottom section air vents and ash extraction door

Mount one air vent onto the side of the bottom section (9), and the other vent onto the ash
extraction door (7). Use two M6 x 12 screws (C) and two M6 nuts (F) for securing into place.
Mount the ash extraction latch (6) onto the ash extraction door. Use one M4 x 10 screw (A),
one flat washer M4 (I) and one M4 nut (E).

Mount the catch onto the bottom section. Use two M4 x 10 screws (A), two flat washers M4
() and two M4 nuts (E) for securing into place.

Mount the ash extraction door onto the bottom section. Use two M4 x 10 screws (A), two flat
washers M4 (I) and two M4 nuts (E) for securing into place.



Side tables

Mount the side tables (10) onto the bottom section’s sides. Use eight M6 x 12 screws (C),
eight flat washers M6 (J) and eight M6 nuts (F).

Legs
Join the upper section legs (14) to the lower
sections (17 and 18).

4

Wire shelf

Spread the assembled legs enough to be
able to hook in the wire shelf (16) as shown
in the figure below and then fold them back

in towards centre. r>




Leg support brackets

Mount the support brackets (15) onto
the legs. Use eight M6 x 45 screws (D) and
8 x M6 nuts (F) for securing into place.

Wheels

Insert the wheel spindle (19) into the legs as
shown in the figure and mount the wheels
(20) onto the spindle ends. Tighten each
wheel into place using the included

M8 locking nuts (H).

Mounting the legs and lid onto

the bottom section

1. Mount the bottom section onto the legs.
Use four M6 x 45 screws (D), four flat
washers M6 (J) and four M6 nuts (F) for
securing into place.

2. Mount the lid onto the bottom section.
Use two M6 x 12 screws (C), two flat
washers M6 (J) and two M6 dome nuts (G).




Mounting the charcoal grate, side
tables and grill racks
1.

Mount the grill grate (13) by hooking it
into its retaining holes.

Note: The charcoal grate has two
sets of insertion holes giving it two
levels for heat regulation during grilling.
Use the included hooks for adjusting
the charcoal grate during grilling.

Mount the warming rack (11) into the lid’s 3. Insert the grill rack (12).
retaining holes and hook its legs into
the bottom section’s retaining holes.

Operating instructions
Lighting the BBQ

Note: Light the grill and let it warm up for 30 minutes before using for the first time.

1.

Place the grill on a stable and even surface and a safe distance away from any combustible
materials.

Place some charcoal or charcoal briquettes onto the charcoal grate.

Use an appropriate form of ignition such as lighter fluid or firelighter cubes and follow
the manufacturer’s instructions for proper usage.

Ignite the charcoal or briquettes with a utility lighter or long matchsticks.
Insert the grill rack.

Wait until the charcoal turns an ash-grey before placing any food onto the grill. It takes
at least 15-20 minutes for the charcoal or briquettes to form an ash-grey colour, which
indicates that proper cooking temperature has been reached.



Grilltunna med lock

Art.nr 31-1161 Modell CS200E

Las igenom hela bruksanvisningen fére anvandning och spara den sedan for framtida
bruk. Vi reserverar oss for ev. text- och bildfel samt andringar av tekniska data.

Vid tekniska problem eller andra fragor, kontakta var kundtjanst (se adressuppgifter
pa baksidan).

Sakerhet

Se till att grillen stér pa ett stabilt och jamnt underlag nér den anvands.

Varning! Grillen blir mycket varm och far inte flyttas under anvandning.

Grillen far inte anvandas inomhus.

Var forsiktig! Anvand inte sprit eller bensin som tdandmedel.

Var forsiktig! Anvand endast tdndmedel som motsvarar europeisk standard EN 1860-3.
Varning! Hall barn och husdjur pa sékert avstand fran grillen.

L&mna aldrig grillen utan uppsikt.

Grillen far endast anvandas med grillkol och briketter.

Anvand grillvante eller grilltang vid grillning.

x| X X[y v
N

Anvénd aldrig grillen i ett begrénsat utrymme eller i nagon form av bostad som hus,
talt, husvagn, husbil, bt etc. Varning! Livsfara - risk for kolmonoxidforgiftning.

Skotsel och underhall

Lat grillen kallna fore rengoring.

Rengor grillen med en I&tt fuktad trasa. Anvand ett milt rengéringsmedel, aldrig I6sningsme-
del eller fratande kemikalier. Om de emaljerade gallren ar hart nersmutsade kan du anvanda
vanligt emaljrengéringsmedel eller ugnsrengdring enligt tillverkarens instruktioner.

Kontrollera att grillen &r torr innan du stéller undan den for férvaring.
Forvara grillen under skyddshuv eller pa en torr plats.

Avfallshantering

Nar du ska gora dig av med produkten ska detta ske enligt lokala féreskrifter.
Ar du osaker p& hur du ska ga tillvaga, kontakta din kommun.

Montering

Montera grillen enligt bilderna nedan. Foélj anvisningarna for vilka skruvar som ska anvandas.

10



Komponentlista

©)

1. Handtag

2. Termometer

3. Lock

4. Draglucka for justering av lufttillférsel
5. Stddskenor fér handtag
6. Askluckans lashake

7. Asklucka

8. Sparrbleck for lashake
9. Bottendel

10. Avlastningsbord

11. Avlastningsgaller

12. Grillgaller

13. Kolgaller

14. Benens 6verdelar
15. Stodplatar
16. Forvaringsgaller

11

CTIOMmMOUOmP>

. Ben f6r montering av hjul
. Stédben

. Hjulaxel
. Hiul
. Verktyg for justering av dragluckor och

galler vid grillning
Skruv M4 x 10
Skruv M6 x 16
Skruv M6 x 12
Skruv M6 x 45
Mutter M4
Mutter M6
Kupolmutter M6
Lasmutter M8
Planbricka M4
Planbricka M6



Oversikt

12



Lockets handtag, termometer och dragluckor

1.

Montera handtaget (1) pa locket (3).

Satt handtagets stodskenor (5) pa insidan
av locket och anvand 4 st. M6 x 10 (B) for
att skruva fast.

Montera brickorna for justering av
lufttillférseln (4) pé lockets gavlar, anvand
2 st. M6 x 12 (C) och 2 st. muttrar M6 (F).

Féast termometern pa locket, se till att
piggen pa termometerns undersida hamnar
i sitt hal. Dra fast (lagom héart) med muttern.

Underdelens dragluckor och asklucka

Montera brickorna for justering av lufttillforseln pa bottendelen (9), en pa bottendelens gavel och
en pa askluckan (7). Anvand 2 st. M6 x 12 (C) och 2 st. muttrar M6 (F).

Montera askluckans lashake (6) pa askluckan. Anvand 1 st. M4 x 10 (A), en planbricka M4 ()
och en mutter M4 (E).

Montera spérrblecket for lashaken pa bottendelen. Anvand 2 st. M4 x 10 (A), 2 st. plan-
brickor M4 (l) och 2 st. muttrar M4 (E).

Montera askluckan pé bottendelens gavel. Anvand 2 st. M4 x 10 (A), 2 st. planbrickor M4 (I)
och 2 st. muttrar M4 (E).

13



Svenska

Sidobord

Montera avlastningsborden (10) pé& bottendelens gavlar. Anvand 8 st. M6 x 12 (C), 8 st. plan-
brickor M6 (J) och 8 st. muttrar M6 (F).

Ben
Montera ihop benens éverdelar (14) med »
underdelarna (17 och 18). ‘
. ©
)

Foérvaringsgaller

Vik isar benen och fast foérvaringsgallret (16)
som bilden visar, vik sedan ihop benen.

14



Benens stodplatar

Fast benens stodplatar (15) pa benen.
Anvand 8 st. M6 x 45 (D) och

8 st. muttrar M6 (F).

Hjul

Skjut i hjulaxeln (19) i benen som bilden visar
och montera hjulen (20) pa axeln. Dra fast
varje hjul med en lasmutter M8 (H).

Montering av underdelen pa

benen och montering av lock

1. Montera underdelen pa benen. Anvand 4
st. M6 x 45 (D), 4 st. planbrickor M6 (J)
och 4 st. muttrar M6 (F).

2. Montera locket pa underdelen. Anvand 2
st. M6 x 12 (C), 2 st. planbrickor M6 (J)
och 2 st. kupolmuttrar M6 (G).

15



Montering av kol-, avlastnings-
och grillgaller

1. Montera kolgallret (13) genom att haka
fast gallrets héllare i fasthalen.
Obs! Kolgallrets hallare har hakar pa tva
nivaer for att varmen ska kunna regleras
under grillningen. Anvand ev. den med-
foljande haken for att flytta kolgallret néar
grilning pagar.

2. Montera avlastningsgallret (11) i lockets 3. Laggi grillgallret (12).
och bottendelens fasthal.

Anvandning

Téandning

Obs! Tand grillen och den 14t st& varm i 30 minuter innan den anvands forsta gangen.

Placera grillen pa ett stabilt och jamnt underlag pa avstand fran brannbara material.

Lagg ett lager grillkol eller briketter pa kolgallret.

Anvand lamplig tandhjalp, t.ex. tdndvétska eller tandblock, enligt respektive tillverkares instruktioner.
Tand grillkolen eller briketterna med en brastéandare eller langa tandstickor.

L&agg pa grillgallret.

L&gg inte p& maten forran trakolen eller briketterna fatt en ljusgré farg. Det tar ca 15-20 minuter
for trakolen eller briketterna att f& en ljusgra farg, detta visar att ratt griltemperatur uppnatts.

S e o R

16



Grilltonne med lokk

Art.nr. 31-1161 Modell CS200E

Les brukerveiledningen grundig fer produktet tas i bruk og ta vare pa den for framtidig
bruk. Vi reserverer oss mot ev. feil i tekst og bilde, samt forandringer av tekniske data.
Ved tekniske problemer eller sparsmal, ta kontakt med vart kundesenter.

(Se opplysninger om kundesenteret i denne bruksanvisningen).

Slkkerhet

Serg for at grillen stér pa et stabilt og jevnt underlag nér den er i bruk.

e Advarsel! Grillen blir svaert varm ved bruk. Den mé ikke flyttes pa nar den er varm.

e Grilen ma ikke brukes innenders.

e Vaer forsiktig! Bruk ikke sprit eller bensin som tennveeske.

e Veer forsiktig! Bruk kun tenningsutstyr som felger kravene i den europeiske standarden
EN 1860-3.

e Advarsel! Hold barn og husdyr pa trygg avstand fra grillen.

e Forlat aldri den varme grillen uten tilsyn.

e  Grillen skal kun brukes med grillkull og briketter.

e Bruk grillvott og grillklype ved grilling.

X & AX[8y v
&2 i

Bruk aldri grillen i et trangt lite rom eller innenders, som f.eks. i boliger, telt, campingvogner,
campingbiler, bater etc. Advarsel! Fare for kullmonoksidforgiftning som kan fa fatale felger.

SteII og vedlikehold

La grillen avkjoles for rengjering.

e Rengjer grillen med en lett fuktet klut. Bruk et mildt rengjeringsmiddel, aldri lasningsmidler
eller etsende kjemikalier. Hvis de emaljerte ristene er sveert skitne kan de rengjores med
emaljerengjeringsmiddel eller ovnrens. Det er viktig a felge produsentens instruksjoner ved
bruk av disse.

e Kontroller at grillen er torr for den stues vekk.

e Grillen skal oppbevares pa et tort sted.

Avfallshandtering

Nér produktet skal kasseres, ma det skje i henhold til lokale forskrifter.
Ved usikkerhet, ta kontakt med lokale myndigheter.

Montering

Grillen monteres som vist pa fig. nedenfor.
Folg anvisningene for hvilke skruer som skal brukes hvor.

17



Komponentliste

Q @ © ®

©)

1. Handtak

2. Termometer

3. Lokk

4. Skive for justering av lufttilforsel
5. Stetteskinner for handtak
6. Askelukens lasehake

7. Askeluke/spjeld

8. Sperre for lasehake

9. Bunndel

10. Avlastningsbord

11. Avlastningsrist

12. Girillrist

18. Kullrist

14. Beinas ovre deler
15. Stetteplater
16. Oppbevaringsrist

18

CTIOMmMOUOmP>

. Bein for montering av hjul
. Stettebein

. Hjulaksel
. Hjul
. Verktoy for justering av varme/spjeld

og rister

Skrue M4 x 10
Skrue M6 x 16
Skrue M6 x 12
Skrue M6 x 45
Mutter M4
Mutter M6
Hettemutter M6
Lasemutter M8
Flat skive M4
Flat skive M6



Oversikt

19



Lokkets handtak, termometer og spjeld

1.

Monter handtaket (1) pa lokket (3).

Fest handtakets stetteskinner (5) pa inn-
siden av lokket med 4 stk. M6 x 10 (B).
Monter skivene for justering av Iufttilforselen (4)

pé lokkets endevegger med 2 stk. M6 x 12 (C)
og 2 stk. mutre M6 (F).

Fest termometeret pa lokket. Pass pa at
piggen pa termometerets underside havner
i hullet sitt. Trekk mutteren godt til.

Askeluke og spjel pa underdelen

Monter skivene for justering av lufttilferselen pa bunndelen (9), en pa bunndelens endevegg
og en pa askeluken (7). Bruk 2 stk. M6 x 12 (C) og 2 stk. mutre M6 (F).

Monter lashaken (6) pa askeluken. Bruk 1 stk. M4 x 10 (A), en skive M4 () og en mutter M4 (E).

Monter sperreblekket for ldsehaken pa bunndelen. Bruk 2 stk. M4 x 10 (A), 2 stk. skiver M4 (I)
0g 2 stk. mutre M4 (E).

Monter askelokket pa enden pa bunndelen. Bruk 2 stk. M4 x 10 (A), 2 stk. skiver M4 (1)
og 2 stk. mutre M4 (E).

20



Sidebord

Monter avlastningsbordene (10) pa endeveggene pa bunndelen. Bruk 8 stk. M6 x 12 (C),
8 stk. skiver M6 (J) og 8 stk. mutre M6 (F).

Bein
Monter sammen beina dvs. overdelene (14)
til underdelene (17 og 18).

Oppbevaringsrist

Sla ut beina og fest oppbevaringsristen (16)
som vist pa bildet. Sla deretter beina sammen.

21



Beinas stotteplater

Fest stotteplatene (15) pa beina. Bruk 8 stk.
M6 x 45 (D) og 8 stk. mutre M6 (F).

Hjul

Skyv hjulakselen (19) pa beina som vist

pé bildet og monter hjulet (20) pa akselen.
Trekk til hvert hjul med en M8 lasemutter (H).

Montering av underdelen pa
beina og montering av lokk
1. Monter beina til underdelen. Bruk 4 stk.
M6 x 45 (D), 4 stk. skiver M6 (J) og
4 stk. mutre M6 (F).
2. Monter lokket pa underdelen. Bruk 2 stk.
M6 x 12 (C), 2 stk. skiver M6 (J) og
2 stk. hettemutre M6 (G).

22



Montering av kullrist, avlastnings-
og grillrist
1.

Kullristen (13) monteres ved at den
hukes fast i festehullene.

Obs! Holderne til kullristen har haker i to
forskjellige heydenivaer for at avstanden
til varmen skal kunne reguleres under
grillingen. Bruk utstyr, f.eks. den med-
felgende haken, for a flytte kullristen nér
den er varm.

“
W

r
LT

\IT

2. Monter avlastningsristen (11) til lokket og 3. Sett grillristen (12) pa plass.
i bundelens festehull.

Bruk

Tenning

Obs! Tenn grillen og la den sta og varmes opp i ca. 30 minutter far den brukes ferste gang.

1.
2.
3.

Plasser grillen péa et stabilt og jevnt underlag pa god avstand fra brennbare materialer.
Legg et lag med grillkull eller briketter pa kullristen.

Benytt passende tenningshjelp, som f.eks. tennveeske eller briketter, og folg produsentens
instruksjoner for bruk.

Tenn grillkullet eller brikettene med peistenner eller lange fyrstikker.
Legg pa grillristen.

Vent med & legge pa maten til kullet/orikettene har fétt en lys gré farge. Det tar ca. 15-20 minutter
for trekullet eller brikettene far denne fargen. Dette indikerer at riktig grilltemperatur er oppnadd.

23



Grilli

Tuotenro 31-1161 Malli CS200E

Lue kayttdohjeet ennen tuotteen kayttdonottoa ja séilyta ne tulevaa tarvetta varten.
Pidatdmme oikeuden teknisten tietojen muutoksiin. Emme vastaa mahdollisista
teksti- tai kuvavirheista. Jos tuotteeseen tulee teknisid ongelmia, ota yhteys
myymalaan tai asiakaspalveluun (yhteystiedot kayttdohjeen lopussa).

Turvallisuus

Varmista ennen grillin k&yttda, etté grilli on tukevalla ja tasaisella alustalla.

Varoitus! Grilli kuumenee erittain kuumaksi. Ala siirré grillid kayton aikana.

Ala kayta grillia sisatiloissa.

Noudata grillin kaytdssa varovaisuutta! Ala kaytd sytytysaineena spriita tai bensiinia.
Noudata grillin kaytdssa varovaisuutta! Kayta grillin sytyttdmiseen ainoastaan eurooppalai-
sen standardin EN 1860-3 mukaista sytytysainetta.

Varoitus! Pidé lapset ja kotieldimet turvallisen valimatkan paassa grillista.
Ala jata grillia iiman valvontaa.

Kéayta grillissé ainoastaan grillihiilia tai briketteja.

Kayta grillikinnasta tai grillipihtejé grillatessasi.

X| X X[&y v
i

Ala kayta grilia ahtaissa tiloissa tai asuinpaikoissa, esim. talossa, teltassa, asuntovaunussa,
asuntoautossa tai veneessa. Varoitus! Hengenvaara — hakamyrkytysvaara.

Puhdistaminen ja huolto

Anna grillin jadhtya ennen puhdistusta.

Puhdista grilli kevyesti kostutetulla linalla. Kayta mietoa puhdistusainetta. Ald kayta liuotusain-
eita tai syévyttavia kemikaaleja. Jos emaloitu ritild on likainen, voit puhdistaa sen tavallisella
emalipintojen puhdistusaineella tai uuninpuhdistusaineella valmistajan ohjeiden mukaan.

Varmista, ett& grilli on taysin kuiva, ennen kuin laitat sen sailytykseen.
Sailyta grillia suojahupun alla tai kuivassa paikassa.

Kierrattaminen

Kierraté tuote asianmukaisesti, kun poistat sen kaytdsta.
Tarkempia kierratysohjeita saat kuntasi jateneuvonnasta.

Asennus

Asenna grilli kuvien mukaisesti. Katso kaytettavat ruuvit ohjeista.

24



Q @ © ®

©)

© N oA WD~

Kahva

Lampdmittari

Kansi

[Imansaannin saatolevy
Kahvan tukikiskot
Tuhkaluukun salpa
Tuhkaluukku

Salvan salpalevy
Pohjaosa

. Sivutaso

. Sivuritila

. Grilliritila

. Hiiliritila

. Jalkojen yldosat
. Tukilevyt

. Sailytysritila

ST IOMMODO WP

. Jalat pydrien asentamiseen

. Tukijalka

. Pyoranakseli

. Pyora

. Tydkalu kuumien luukkujen ja ritildiden
saatamiseen grillauksen aikana
Ruuvi M4 x 10

Ruuvi M6 x 16
Ruuvi M6 x 12
Ruuvi M6 x 45
Mutteri M4
Mutteri M6
Kupolimutteri M6
Lukkomutteri M8
Aluslevy M4
Aluslevy M6



Yleiskuva

26



Kannen kahva, lampdmittari ja vetoluukut

1. Aseta kahva (1) kanteen (3). Aseta kahvan
tukikiskot (5) kannen sisépuolelle ja kiinnita
ne neljalla M6 x 10 -ruuvilla (B).

2. Aseta ilmansaannin saatdlevyt (4) kannen
paatyihin ja kiinnita ne kahdella M6 x 12
-ruuvilla (C) ja kahdella M6-mutterilla (F).

3. Kiinnité lampdmittari kanteen. Varmista, etta
l&mpomittarin alapuolella oleva piikki osuu
reikaan. Kiinnita lampomittari muttereilla
sopivan tiukalle. @)

Alaosan vetoluukut ja tuhkaluukku

1. Aseta imansaannin sé&tdlevyt pohjaosaan (9), toinen pohjaosan paatyyn ja toinen tuhkaluukkuun (7).
Kiinnita levyt kahdella M6 x 12 -ruuvilla (C) ja kahdella M6-mutterilla (F).

2. Aseta tuhkaluukun salpa (6) tuhkaluukkuun. Kiinnité salpa yhdella M4 x 10 -ruuvilla (A),
yhdella aluslevylla M4 (l) ja yhdella M4-mutterilla (E).

3. Aseta salvan salpalevy pohjaosaan. Kiinnita salpalevy kahdella M4 x 10 -ruuvilla (A),
kahdella aluslevylla M4 (l) ja kahdella M4-mutterilla (E).

4. Aseta tuhkaluukku pohjaosan paatyyn. Kiinnité luukku kahdella M4 x 10 -ruuvilla (A),
kahdella aluslevylla M4 (I) ja kahdella M4-mutterilla (E).

27



Sivupodyta

Aseta sivupdydat (10) pohjaosan péétyihin. Kiinnita pdydat kahdeksalla M6 x 12 -ruuvilla (C),
kahdeksalla aluslevylla M6 (J) ja kahdeksalla M6-mutterilla (F).

Jalat

Aseta jalkojen ylaosat (14) jalkojen
alaosiin (17 ja 18).

4

takaisin yhteen.

Sailytysritila
Kéaanna jalat erilleen ja kiinnita sailytysritila “
(16) kuvan osoittamalla tavalla. K&anna jalat ,‘ﬂ

28



Jalkojen tukilevyt

Aseta jalkojen tukilevyt (15) jalkoihin.
Kiinnitd kahdeksalla M6 x 45 -ruuvilla (D)
ja kahdeksalla M6-mutterilla (F).

Pyorat
Tybnné pydranakseli (19) jalkoihin kuvan
osoittamalla tavalla ja kiinnité& pydrat

(20) akseliin. Kiinnitd molemmat pyérat
M8-lukkomutterilla (H).

Grillin alaosan kiinnittdminen

jalkoihin ja kannen asentaminen

1. Aseta grillin alaosa kiinni jalkoihin.
Kiinnita neljalla M6 x 45 -ruuvilla (D),
neljalla M6é-aluslevylla (J) ja neljalla
M6-mutterilla (F).

2. Aseta kansi grillin alaosaan. Kiinnita
kahdella M6 x 12 -ruuvilla (C) ja
kahdella M6-kupolimutterilla (G).

29



asentaminen
1. Asenna hiiliritila (13) kiinnittamalla ritilan
pidike reikiin.

Huom.! Hiiliritilan pidikkeessa on hakaset
kahdessa tasossa, jotta lampoa voidaan
saadella grillauksen aikana. Siirra hiili-
ritilaa tarvittaessa grillauksen aikana
mukana tulevalla koukulla.

2. Asenna sivuritila (11) kannen ja 3. Laita grilliritila (12) paikalleen.
pohjaosan kiinnitysreikiin.

Kaytto

Sytyttdminen

Huom.! Sytyta grilli ja pida se lampimana 30 minuutin ajan ennen ensimmaista kayttokertaa.
Aseta grilli tukevalle ja tasaiselle alustalle riittavan etéisyyden paadhan tulenaroista materiaaleista.
Laita kerros grillihiili& tai briketteja hiiliritilalle.

Kéayté sopivaa sytytysvaliinettd, kuten sytytysnestetté tai sytytyspaloja valmistajan ohjeiden mukaan.
Sytyté grillihiilet tai briketit sytyttimella tai pitkilla tulitikuilla.

Laita grilliritila paikalleen.

S I e

Laita grillattava ruoka grillin vasta, kun hiilet tai briketit ovat vaaleanharmaita. Hiilet tai briketit
muuttuvat vaaleanharmaiksi noin 15-20 minuutin kuluessa, jolloin grillin Iampdtila on sopiva.

30



Grilltonne mit Deckel

Art.Nr. 31-1161 Modell CS200E

Vor Inbetriebnahme die komplette Bedienungsanleitung durchlesen und aufbewahren.
Irrtimer, Abweichungen und Anderungen behalten wir uns vor. Bei technischen Problemen
oder anderen Fragen freut sich unser Kundenservice Uber eine Kontaktaufnahme
(Kontakt siehe Rickseite).

Sicherheitshinweise

e Sicherstellen, dass der Grill wahrend der Benutzung auf einem stabilen und ebenen
Untergrund steht.

Warnung: Den Grill wéhrend des Gebrauchs nicht bewegen, er wird sehr heil3.

Niemals im Inneren benutzen.

Warnung: Keinen Spiritus und kein Benzin zum Anzinden verwenden.

Hinweis: Nur Grillanzinder benutzen, der dem européischen Standard EN 1860-3 entspricht.
Warnung: Kinder und Haustiere vom Girill fernhalten.

Den Girill nie unbeaufsichtigt lassen.

Nur zur Benutzung mit Grillkohle oder Grillbriketts geeignet.

Beim Girillen Grillhandschuh und Grillzange benutzen.

A

X X X*‘\/
%

Den Girill niemals in geschlossenen Raumlichkeiten oder einer Art von Wohnstatte
wie Haus, Zelt, Wohnwagen, Wohnmobil, Boot usw. betreiben.
Warnung! Lebensgefahr — Risiko flir Kohlenmonoxidvergiftung.

Pflege und Wartung

Den Grill vor dem Reinigen abkihlen lassen.

e Den Grill mit einem leicht befeuchteten Tuch reinigen. Ein sanftes Reinigungsmittel verwenden,
keine scharfen Chemikalien oder Reinigungslésungen. Sollten die emaillierten Roste
stark verschmutzt sein, kann normaler Emaillereiniger oder Ofenreiniger benutzt werden.
Dabei die Anweisungen des Herstellers befolgen.

e Vor dem Verstauen sicherstellen, dass der Grill trocken ist.

e Den Grill unter einer Schutzabdeckung oder an einem trockenem Ort aufoewahren.

Hinweise zur Entsorgung

Bitte das Produkt entsprechend den lokalen Bestimmungen entsorgen. Weitere Informationen
sind von der Gemeinde oder den kommunalen Entsorgungsbetrieben erhaltlich.

Montage

Den Grill wie auf der Abbildung gezeigt montieren. Die Anweisungen flur die zu benutzenden
Schrauben befolgen.

31



Komponenten

©)

1. Griff 17. Beine fir Radmontage

2. Thermometer 18. Stitzbeine

3. Deckel 19. Radachse

4. LUftungsscheibe 20. Réder

5. Gegenleisten fur Griff 21. Werkzeug zum Einstellen von heiBen
6. Riegel fur die Ascheklappe LUftungsoffnungen oder Kohlenrost.
7. Ascheklappe A. Schrauben M4 x 10

8. Arretierung fur den Riegel B. Schrauben M6 x 16

9. Untertell C. Schrauben M6 x 12

10. Seitenablagen D. Schrauben M6 x 45

11. Warmerost E. Mutter M4

12. Girillrost F. Mutter M6

13. Kohlerost G. Hutmutter M6

14. Oberteil der Beine H. Kontermutter M8

15. Stitzbleche I. Unterlegscheibe M4

16. Bodenablage J.  Unterlegscheibe M6

32



Ubersicht

33



Deckel mit Griff, Thermometer und Liiftungs6ffnungen

1.

Den Giriff (1) am Deckel (3) anbringen.

Die Gegenleisten fur den Griff (5)

von der Innenseite des Deckels mit

4 M6 x 10-Schrauben (B) mit dem Griff
festschrauben.

Die Luftungsscheiben (4) an den Seiten des
Deckels mit 2 M6 x 12-Schrauben (C) und
2 M6-Muttern (F) anbringen.

Das Thermometer am Deckel anbringen.
Dabei sicherstellen, dass der Stift auf
der Unterseite des Thermometers im
daflr vorgesehenen Loch steckt. Mit der @)
Flugelmutter handfest ziehen.

Laftungséffnungen und Ascheklappe an der Unterseite

Die Luftungsscheiben an der Seite des Unterteils (9) und an der Ascheklappe (7) anbringen.
Dabei jeweils eine M6 x 12-Schraube (C) und eine M6-Mutter (F) verwenden.

Den Riegel fur die Ascheklappe (6) an der Ascheklappe befestigen. Dabei eine
M4 x 10-Schraube (A), eine M4-Unterlegscheibe (I) und eine M4-Muitter (E) benutzen.

Die Arretierung fur den Riegel am Unterteil anbringen. Dabei 2 M4 x 10-
Schrauben (A), 2 M4-Unterlegscheiben (1) und 2 M4-Muttern (E) verwenden.

Die Ascheklappe an der Seite des Unterteils anbringen. Dabei 2 M4 x 10-
Schrauben (A), 2 M4-Unterlegscheiben (l) und 2 M4-Muttern (E) verwenden.

34



Seitenablagen

Die Seitenablagen (10) an den Seiten des Unterteils anbringen. Dabei jeweils 8 M6 x 12-Schrauben (C),
8 M6-Unterlegscheiben (J) und 8 M6-Muttern (F) verwenden.

Beine

Die Beine (17 und 18) in das Oberteil der
Beine (14) stecken.

Bodenablage

Die Beine auseinander biegen und
die Bodenablage (16) wie abgebildet
anbringen. Danach die Beine wieder
zusammenbiegen.

35



Stiitzbleche der Beine

Die Stutzbleche (15) an den Beinen anbringen.
Dabei jeweils 4 M6 x 45-Schrauben (D) und
4 M6-Muttern (F) verwenden.

Rader

Die Radachse (19) wie abgebildet durch
die Beine schieben und die Rader

(20) anbringen. Jedes Rad mit einer
MB8-Kontermutter (H) festziehen.

Montage von Deckel und Gestell
(Beine) am Unterteil

1. Das Unterteil auf den Beinen
(dem Gestell) befestigen.
Dabei 4 M6 x 45-Schrauben (D),
4 M6-Unterlegscheiben (J) und
4 M6-Muttern (F) verwenden.

2. Den Deckel am Unterteil befestigen.
Dabei 2 M6 x 12-Schrauben (C),
2 M6-Unterlegscheiben (J) und
2 MB-Hutmuttern (G) verwenden.

36



Montage von Kohlerost, Grillrost
und Wéarmerost
1.

Die Halterung des Kohlerosts (13) in
die Befestigungslécher hangen.
Achtung: Die Halterung des Kohlegrills
ist flr zwei Stufen ausgerichtet.

So kann die Temperatur wahrend des
Grillens eingestellt werden. Bei Bedarf
das mitgelieferte Werkzeug benutzen
um die Hoheneinstellung den Kohlerost
wahrend des Grillens zu verandern.

r
T

\IT

Den Warmerost (11) an den 3. Den Grillrost (12) auflegen.
Befestigungsléchern in Deckel und
Unterteil befestigen.

Betrieb

Anziinden
Achtung: Den Grill anziinden und beim ersten Grillen 30 min angeziindet lassen ohne etwas zu grillen.

1.

Den Girill auf einen stabilen und ebenen Untergrund mit ausreichen Abstand zu brennbaren
Materialien aufstellen.

Eine Schicht Grillkohle oder Grillbriketts auf den Kohlenrost geben.

Einen geeigneten Grillanztinder verwenden (Anziindkamin, Grillanztinderfliissigkeit etc.) und
den Anweisungen des Herstellers folgen.

Die Kohle/Briketts mit einem langen Streichholz oder Stabfeuerzeug anziinden.
Den Grillrost auflegen.

Das Grillgut erst auflegen, wenn die Kohle/Briketts eine hellgraue Farbe bekommen haben.
Es dauert ungefahr 15-20 min bis die Kohle/Briketts eine hellgraue Farbe bekommen haben.
Dann ist die richtige Grilltemperatur erreicht.

37









Sverige

Kundtjanst tel: 0247/445 00

fax: 0247/445 09

e-post: kundservice@clasohlson.se
Internet www.clasohlson.se
Post Clas Ohlson AB, 793 85 INSJON
Norge
Kundesenter tif.: 23 21 40 00

faks: 23 21 40 80

e-post: kundesenter@clasohlson.no
Internett www.clasohlson.no
Post Clas Ohlson AS, Postboks 485 Sentrum, 0105 OSLO
Suomi

Asiakaspalvelu

Internet

Osoite

Great Britain

puh.: 020 111 2222
séhkdposti: asiakaspalvelu@clasohlson.fi

www.clasohlson.fi

Clas Ohlson Oy, Kaivokatu 10 B, 00100 HELSINKI

Customer Service

Internet

Postal

Deutschland

contact number: 020 8247 9300
e-mail: customerservice@clasohlson.co.uk

www.clasohlson.co.uk

10 - 13 Market Place
Kingston Upon Thames
Surrey

KT1 1JZ

Kundenservice

Homepage

Postanschrift

Hotline: 040 2999 78111
E-Mail: kundenservice@clasohlson.de

www.clasohlson.de

Clas Ohlson GmbH, Jungfernstieg 38,
20354 Hamburg

clas ohlson




